h—-—

I-IA\II—'!—' k<§l

3 BUGGY




Required

| Radio control equipment set |

Battory pack

Throttle sarvo
Stick typa

B AA Sire batlorias
for transmitier r‘ oﬁ'izgl'aﬂnnn

Wnesl & Tngger type @

| Required for engine starting

Stearing serve

Starter box

£

Plug hoarter

I Tools recommended ]

Hex wranch wilh

2.8mm

= 1 o

Motlaling knife

"o

—
i 1 o ) ==
)

1.5mm = " Instant comant Thrwad look
B sermmarrstsman) .

< :

Inslant cemeni Huhber cemunt
e Sorawdriver p— e
) i | Gear DIff e —
L e { Silicons O -
O
el

Giow plug wrench

Futd boltie

18mm / [: IO

Hox wrench with




Assembly of Center Differential

89066
Bx14x4mm x2
Ball beraing

89046
2.5%11.8mm x2
Shaft

89002
4x26.8mm x2
Shaft

89002
6x8mm x2
O-ring

89004
Seal x1

89002
Q 6x12mm x2
Washer

89004
3x10mm x4
F/H screws

89066
Bx14x4mm x2
Ball beraing

89003
2.5x11.8mm x2
Shaft

. ; 89002
H L [ 4x26.8mm x2
Shaft

89002
6x8mm x2
O-ring

O 89004

Seal x1

89002
6x12mm x2

Washer

88004
3x10mm x4
F/H screws

89004

88002
Small bevel gear

)

by,

Qil No.3000

* Sillcone ol (hard)

2/

*Put silicon oil (hard)
included in the package |
4

89046

89066

89046

89002
Small bevel gear

Y

Oil No.‘!i(]OO
No.3000

A
* Sillcone oil (hard)

2/

*Put silicon oil (hard)
included in the package
i

89003

89004

'

89066

.%0.;0

89003

/




Assembly of Gear Box & Front/lear lefere 71

A

=t

ity 89011
M.]. 5x4mm x2
Setscrew

89011
O Steel joint cup x2

T 89005
Drive pinion gear x1
89066
Bx14x4mm x2
Ball bearing

33315 !
[]l— 3x15mm x2 ~ 2
Screws S T 89010

89010

89005
M"T

Assembly of Steering Knuckie & Steerin

89017
5x8mm
Setscrew

33410
4x10mm x4
Screws

o Sany? 89008
({ T
®

hu
89078 -
6.8 mm x2 J I )
jIIH'I‘_ o
o et

Ball

89013
3x47 mm

89006 x4 e A~ — — — — — — — — — — —

Steel collar

89066
Bx14x4mm x2
Ball bearing
22115
12x18x4mm x2
Ball bearing

Ll
l Small amount

89066

Assembly of Front UniversalJointSiiaii:

If”rn f 38505
|l,_J_JJ||J].J[.J-. 5x5mm
Set screw

87027H
¥ Hex wheel hub

87027H
Wheel hub set

87027H
[ 2.5x16.8mmx2
Pin




4x10mm x2
Screws

89007 (Plastic)
Front lower arm holder

89030 (Alum)
Front lower arm holder

Wﬁ)

88002
4x47mm x2
Screws

89014
4x66mm x2
Shaft

88115
3x10mm x2
ALU.collar

88094
Steel shock ball

32316

ol 3x16mmx2

Cap Screws

33413T
4x13mm x2
Tapping screw




Assembly of Front Stabrlizer.

89022
3x3mm x2
Set screw

38405
4x5mm x2

Setscrew

89022
5.8mm x2
Steel balls

89022
Pivot ball collar x2

31320
3x20mm x2
F/H Screws

1

— —, 89022

o~ ﬁ/ Ball end x2

©

Assembly of Front Upper StspensionArins:

ﬂjj: 89018
7.8mm x2
Steel balls
- 32322
[ — TR
: Cap Screws

39008
M3 Nut x2

89019
3x42mm x2
Shaft

89036
Alu.nut x1
=\ 84078
) 6x10x3mm x4
Ball bearing
s
|P|'r|f"‘|'| | 89036
wl Servo saver spring x1
Ul

89036
Alu.Servo saver x1

I

89022

(Note: Screw in at slanted angle)

(%:”’:8901%\
.

32322

84078

Ball bearing 6x10mm

84078

89036

89037




Assembly of Steering connectingRon i STEIPOEY.

12,

89036
(m 3x3mm X2
Setscrew

- 89036
‘ Stopper X2

89036
Steel Post

!1

[

I
89036 —

N 89078
6.8mm x2
Steel ball

31320
3x20mm x2
FIH Screws

T 89039

31.00mm |

""
JaN 89079 ¥
O 6.8mm x2
= Kick up bushing b
89020
(Plastic)

33312
[]lm 3x12mm x5

Screws

- 89021
CNCALUM

“/




Assembly of Front bumper

33315
(o 315
Screw

Assembly of Rear BrakeSysten,

89041
3x3mm x2

89041
Setscrew

O

224064
5x8x2.5mm
Ball bearing

31208
2.6xBmm
F/H Screw

87052
3x16.5mm x2
Hex head Screws

Ti@g

Assembly of Rear Brake Discirmount

33312 ’

17

33312
[I_ 3x12mm x2

Screws




Assembly of Rear Shock Stay & Wingmount:

= 88115
\K 4 3x10mm x2
— ALU.Collar ) . 33418T

33315

s ] 88094
L Steel shock ball

s 32316
| [ 3x16mm x2
Cap screws

334187
(i axismm
Tapping screws
33315
(i 3<15mm
Screw

87027H
Hex wheel hub

-m.m.@g 025 ‘\

87027H

@ Wheel hub set © 84076
8x16x5mm
Ball bearing
87027H
[ 2.5x16.8mm x2 89027
Shaft Washer x2

@ 39008
M3 Nut 38505
Mm 5x5mm x2
32325 Setscrew
3x25mm x2 Cap screws

W .. U
89013 3x50mm x2 Screws Sekacraw / /. o
ﬂ! o 87027H 38505 E 9

— 88115
3x10mm x2

No—r/’ ALU.Collar

32316
| [ — 3x16mm <2

Screws

B9079
6.8mm x2
Kick up bushing

89014
4x66mm x2
Shaft




Assembly of Rear Stabilizer:

" 89031 89031
3x3mm x2
Set screw @ x2
89031
— 38405 ‘
4x5mm x2 I.
Set screw i 1

@

m 89031
5.8mm x2
— Steel balls H1H0
Ty 89031
Pivot ball collar x2

31316
3x16mm x2

F/H Screws

89031
Ball end x2

(Note: Screw in at slanted angle)

2z

=% 89079
[\) 6.8mm x2

Kick up bushing

88002
4x47mm x2 Screw

[[ Wi

X ot

88002

Assembly of Rear Bumber:

33315
[][_ 3x15mm x1
Screw




Assembly of Center DifferentialiVio t/nft'

38303
(I 3x3mm
Setscrews

87051B
5x8x2.5mm x2
Flange bearing

87052
3x16.5mm x2
Hex head Screws

31316
3x16mm x1
F/H Screws

31320
3x20mm x3
F/H Screws

| 1T

88087
Brake pad x2

31410
4x10mm x4
F/H Screws

| o

31416
4x16mm x1
F/H Screw

B9072
Gasket x2

31410
4x10mm x2
F/H Screws

31416
4x16mm x4
F/H Screws

D O
el

| J..f\-l

87051B

89042

89072




Assembly of Rear GearboxandsispernsionoNioRliassi

31414
4x14mm x2
F/H Screws

31416
4x16mm x4
F/H Screws

Assembly of Fi wel Tank

.' < y o ‘Q\% 333127

33308

ﬂ'm 3x8mm x1

Screw

333127

3x12mm x2 o
Screw 333127

- 87398
@ 3x12mm x2

Oring

89070

Assembly of Fuel Tank post

29
@ 89070
o

33315
(]im 3x15mm x1

Screw

11




Assembly of Fuel Tank & Rear Braceontoxsissis;

31312T
Uam 3x12mm x2
F/H Screws

33412
|I 4x12mm x1
s Screw

. 38404
il 4x4mm x1
Screw set

31308
[,D 3x8mm x7
] F/H Screws

31410
4x10mm x1
F/H Screw

38303
3x3mm
Set Screw

SC8015
Washer

33308
3x8mm x6
Screws

89052
89053
5x8mm x5
Ball

89054

m 3x10mm

Set Screw

2.7x6.5x0.6mm

\
89053

89054

mm Servo Rod

33308

R v

M[\ ) 39052
& \-_-f ‘.“'

5mm oil tube L

89053

-
"’
L

192




31306
3x6mm x1
F/H Screw

33310
3x10mm x8
Screws

33312-T
3x12mm x2
Screws

224210
3x12mm x1
ALU.washer

84078
6x10x3mm
Ball bearing

B9052
89053
5x8mm x5
Ball

333127
3x12mm x4
Screws

SC8015

2.7x6.5x0.6mm

Washer

313127
3x12mm x5
F/H Screws

33308
3x8mm x1
Screw

33315
3x15mm x1
Screw

Assembly of Steering Servo & Radioviay;

35

333127

89049 Graphite




Assembly of Engine Mount. &Sy wiieg;

32310
3x10mm x4 .
Cap Screws |"
) SW3NI
27 Spring Washer x4

)

Moo s

3_.‘.4) 224044
) Clutch nut

224044

Assembly of C. _;utd) Shoes

D

[ ( ; 86121
\“, \_|\ Clutch shoe x3
'| s !
V)
o/
~
rx;\ = 86122
(\g:{; Clutch spring x3
MMW 32308
‘ 3x8mm x1 \
Cap screw 5
(A 84187W
Mesbiof 3.1x6mm x1
"/ Washer
N 84187W
Gl 9 5x8mm x5
\ Washer
N 84077
|( // \-\ 5x10mm x2
&____//' Bearing

<G | 84085
\\u‘) || Clutch bell-14T x1
:%‘) /)

84187W
[~

%

32308

9

G

<

32310~

¢

~
84187W

84055

14




Assembly of Engine onto Gliassis;

df ~
" ol (.
333127 /25“5 e
ﬂlmmmm 3x12mm x2 Lnd
Screws o
d position -
ifthere is a clear gear-testhing

\mark on the paper after sliding out.

33312T -
[

| |

(4 N (7

39408
4x8mm x4

|- Screws x4

N

Assembly of Receiver Box.

33310T A-TYPE

/. 33312T 333107
. 31305
D‘ 3x5mm
F/H Screw
333107
[Ihmmml 3x10mm x5
TP screws

=mmm THROTTLE SERVO
w=mmm STEERING SERVO
=mmm  ON/OFF SWITCH

16



Assembly of Air Filter

Assembly of Manifold & Muffler

40

21018
Silicone seal x2

/?H'M:RA 5 22148
\k,—. 1)1 ) S.Manifold spring x3

6l )9
- %&a_/ %

C-Spring hook




Assembly of Fueltube

87078

Assembly of Front Shiocks

87125
@ 2.7x6.5x0.5mm
Washer x2
87398
QO-ring x8

87398
Washer x8

f 87398
G M-clip x6
; 87016
U 6.8mm
Steel ball x2

Assembly of Rear Shocks

87126 86048 —— ’
(::i) 2.7%6.5x0.5mm ’
Washer x2

@ 87398
O-ring x8
87016 < )
b 87398
- Washer x8
II
87398 |'| [ .
5 @ M-clip x6 /.
|
|
EX 86050
87016 [
O 6.8mm
Steel ball x2




Assembly of Front and RearSHock:

7N s6040 om0 A [
Q.. %’ 2, @ [P SHoRT

K\\ijﬁ Shock Bladder x4
e RFRONT

86050
Shock ball head x4

89061
Shock pro cap x4

89063

Alu shock adjust-
ablering x4

Move the shaft
up and down |
\\ slowly toremove \ e / '\. Check if

]| bubbles. | piston moves
4 ¢ smoothly

Pull down
the pistion. |

89063
17x1 mm

O-ring x4

Assembly of Shock Shaft Dust Covers:

SHORT
RFRONT

SHORT
RFRONT

Shock spring supporter x4
llrfll 'T'l |'I{'|;\|'| |'|(|J|‘I'| I'II"{I'l |'Ilr|l';.\'l| IITI'I ||II(I{I|I |'I(| Pll
|||I|I|II||III|””|||IHI|”|III|"II||||II||III|II|'I||II|I ‘
| i
(R VY 1||)|| lU
88123

N
I
| | 11 III1
| |
|!||J |\!-f|)l| Il,k!f)llll I| | | I'l_!i.'ll ll'.. I Ill‘lil.l |||
Shock spring x2

WA AR A AR A
[ |"I'|I |”I'I'| |"|'|'| |“'I'| AT )
|I |( || I||||| II.III|I '||'|| I.' II| II|I|III IIIII| |IIIIII IIIIII |II III I,I|.| |II '| II|'II| I'|I'| .'III'II I||I|I |'I.'I I.Il'lII II|I|| |I III I|

IRV, '\I_," \/ | \ /i Ql,n'l "&'I)' V) II'L!'II)'I l'.'l_.'l

88126
Shock spring x2




Assembly of the Front SHock AbBSOrDE

32316

| | 3x16mm x2

Cap Screws

32316

Assembly of Rear Shock Absorber

89065

323186

| S 3<16mm <2

Cap Screws

32;1_5__________/

Assembly of T_l')'es & Wheels

(52]

10



Assembly of the Tires onto Knuckles:

87027H

_87027H

87027H

33315
3x15mm x4
Screws




/

33415T

Assembly of the Body ShellMounting),

= . 87375
l'/:/: E’_:é%ff Snap pin
.-




Date

Driver
=N 4 J Track

Length: Front width: Rear width: Wheelbase: Height: Weight:
[Engine Diff.Oil Clutch bell

Type: Front:Grease 13T 14T  other:
Gasket: Center:Grease Spur gear

Plug: Rear:Grease 40T P

Fuel:

Front Arms:

Steering Rod:

Front Shock:

Qil:#30

Length: 90mm

FER = S N LaRl e : t-‘ :Q;af - \ -_;h s ":J X h ';_-o'._- @,d = 2 R vf\-,d ;s'_ el
Rear Front Upper Arms:

Ride Height

2

o 4 = oA 'I
I:I
) N B , i
Rebound Stop ! =
3 R T RN R AL b T A

Rear Toe angle:
e |

©
e |
(IR
JUILERATEIN
£ oit:#30
w
=
=
@
| =4
L]
-l
h

292




Date

Driver

— — =N/ Track
Length: Front width: Rear width: Wheelbase: Height: Weight:
Engine Diff.Oil Clutch bell
Type: Front:Grease 13Tl 14T/ other:
Gasket: Center:Grease Spur gear
Plug: Rear:Grease 40T/ stlier:
Fuel:

Front Arms:

Steering Rod:

w ¥ B

. ot 2 R o e R
3 g e AW g e Sy g e
s

B ™ S T Gt
A

Front Shock:

O
[

ERICIEERES
e i

Qil:#30

Length: 90mm

"
ad

Reaf Front Upper Arms:

Rear Toe a

=

ql

n
e

Qil:#30




FRONT SHOCK COMPLETELY SET
89064

§'|"""“":;: : \ { i E§

24



906\

REAR SHOCK COMPLETELY SET
89065
=

89062 TE= |

B6049~
e

-+— 87126
B6048—1-CE
. @/l/

89066~/

25



| —

x4 Tmm x2 Scraws

"
0 o

3x50mm x2 Scrows

| ==

- SxBmm xd
Set screw

18] 0 2 3x3mmx2
2PCs 5.8mm x2 Setscrew

=g o

rcs

peclang i
W

89023 89033

A Y ]
ﬂ?JUﬁH‘ ”UﬁLl

) 8}

cs 5.8mmx2 Setscrew

d &

e

x3dmm x2

© src

= I &)

PC

89043

5 noy U@
(ﬁ_ﬂ’_ﬁ? [ IIIPHL

Axamm x1

4x10mm
160G it F/H Screw  Screw sal

S

7 e,
@ we |0

N




I
2pcs
1PC
) II
[
[

7)

EE_\ we | _E:I l'I III
‘hl'::__ == _////5) III III
o £
,/".- ___"‘“\\
L\ |
| |
iPC — | e |l'
\ | wc

m
B
(I

f—
pre

J

Bx14mm
Ball bearing x4

-

6.8mm
Steel ball x4

4PCS

= i ©

SxBx2.5mm x2

87052

-

3x16.5mm x4

AxdTmm x2
Screws

88048

Ve N
fC—\UN
I ! L

! I
L3

II\{I\\ o /;/
88061

1PC

88062

®
1PC

1PC

88063

87562 | 88123

2PCS

. 22115

lﬂ//;\\l
N\

12x18mm
2PCS




N
Y
R

MMMMM

224210

C
G

16PCS

84187 W

=

3xBMM 6PCS  5x8MM BPCS

28



STANDARD PARTS 89055 AIR FILTER SUPPORTER 88062 AIR FILTER SET
89001 CROWN GEAR 89056 S-SHAPE SILICONE TUBE 88063 AIR FILTER FOAM

89002 BEVEL GEAR 89057 ENGINE MOUNT, PAIR 88065 AIR FILTER FOAM COVER

89003 F/R DIFFERENTIAL DRIVE SHAFT 89058 MUFFLER STAY SET 88087 SP BRAKE PAD

89004 DIFFERENTIAL CASE 89059 MANIFOLD WITH 4 SPRING 88094 STEEL SHOCK BALL END

89005 DRIVE PINION GEAR, 2 PCS 89060 IN-LINE MUFFLER/MANIFOLD SET 88115 ALUM COLLAR

89006 CNC STEERING KNUCKLE - ALUM 7075 89061 FRONT SHOCK BODY, 2 PCS 88123 FRONT SHOCK SPRING

89006-1 STEEL COLLAR 89062 REAR SHOCK BODY, 2 PCS 88126 REAR SHOCK SPRING
89007 FRONT LOWER ARM HOLDER - PLASTIC 80063 ALUM SHOCK ADJUSTABLE RING E-12 MANIFOLD SPRING

89008 FRONT C-HUB SET 89064 FRONT SHOCK ABSORBER SET FR-25 INNER FOAM FOR TIRE
89009 CVD SHAFT 89065 REAR SHOCK ABSORBER SET 21018 SILICONE MANIFOLD SEALS

89010 GEAR BOX, PAIR 89066 BALL BEARING M8 X 14 22115 BALL BEARING M 12 X 18

89011 STEEL JOINT CUP, 2 PCS 89067 SIDE GUARD, PAIR 22148 SPRING FOR PRO MANIFOLD

89012 CNC FRONT LOWER ARM HOLDER (FF) [l gg068 BATTERY BOX 224044 CLUTCH NUT, 2PCS

89013 SCREWS M3 X 50 &M 3 X 47 89069 FUEL TANK 224064 BALL BEARING 5 X 8 MM

89014 ARM SHAFT M4 X 66, 4 PCS 89070 FUEL TANK POST & MOUNT 224210 SINK ALUM WASHER 3MM

89015 CNC FRONT SHOCK TOWER - ALUM 7075 89071 SEAL FOR GEAR BOX ONTO CHASSIS

89016 FRONT BOTTOM ARM, PAIR 89072 CNC CHASSIS - ALUM 7075 31208 M2.8 X8 HEX SOCKET COUNTERSUNK HEAD SCREWS

89017 SET SCREWS M5X8,4 PCS 89073 BODY FOR HYPER 9 31305 M3 X 5HEX SOCKET COUNTERSUNK HEAD SCREWS

89018 FRONT UPPER ARM, PAIR 89074 WHEEL, 2 PCS 31306 M3 X6HEX SOCKET COUNTERSUNK HEAD SCREWS

89019 ARM SHAFT M3 X42, 2PCS 89075 TIRE - SQUARE SPIKE, 2 PCS 31308 M3X8HEX SOCKET COUNTERSUNK HEAD SCREWSSTAY SET
89020 FRONT UPPER ARM HOLDER - PLASTIC 89076 ALUM ANTENNA MOUNT 31316 M3X 16 HEX SOCKET COUNTERSUNK HEAD SCREWS
89021 CNC FRONT UPPER PLATE - ALUM 7075 89077 REAR WING WITH MOUNT 31320 M3X20 HEX SOCKET COUNTERSUNK HEAD SCREWS
89022 FRONT STABILIZER SET 89078 STEEL BALL END 6.8MM 31410 M4 X 10 HEX SOCKET COUNTERSUNK HEAD SCREWS
89023 CNC REAR SHOCK TOWER - ALUM 7075 89079 ADJUSTABLE INSERT SET 31414 M4 X 14 HEX SOCKET COUNTERSUNK HEAD SCREWS
89024 REAR BOTTOM ARM, PAIR 89081 SCREWS SET - A-FOR FRONT/REAR VERSION [| 31416 M4 X 16 HEX SOCKET COUNTERSUNK HEAD SCREWS

89025 REAR UPPER ARM 89082 SCREWS SET-B- FOR CENTER VERSION j§ 32308 M3 X8 HEX SOCKET HEAD CAP SCREWS

89026 TITANIUM TURNBUCKLE FOR REAR UPPER ARM N 89083 SCREWS SET-C - FOR CHASSIS VERSION | 32310 M3 X 10 HEX SOCKET HEAD CAP SCREWS

89027 REAR WHEEL HUB, PAIR 84055 CLUTCH BELL 14T 32316 M3 X 16 HEX SOCKET HEAD CAP SCREWS
89028 REAR UNIVERSAL JOINT SHAFT 84076 BALL BEARING M 8 X 16 32322 M3 X 22 HEX SOCKET HEAD CAP SCREWS

89029 CNC REAR LOWER ARM HOLDER-ALUM 7075 § 84077 BALL BEARING M5 X 10 32325 M3 X 25 HEX SOCKET HEAD CAP SCREWS

89030 CNC FRONT LOWER ARM HOLDER (FR) 84078 BALL BEARING M6 X 10 33308 M3 X 8HEX SOCKET BUTTON HEAD SCREWS

89031 REAR STABILIZER SET 84112 FUEL FILTER 33310 M3 X 10 HEX SOCKET BUTTON HEAD SCREWS

89032 WING MOUNT 84133 SWITCH CAP, 3PCS 33312 M3 X 12 HEX SOCKET BUTTON HEAD SCREWS

88033 REAR BRAKE MOUNT 84187W WASHER M 3.1 X6:6 PCS, M6.5X B8: 6 PCS | 33315 M3 X 15 HEX SOCKET BUTTON HEAD SCREW

89034 FRONT/REAR BUMPER SET 86048 SHOCK PISTON, 4 PCS 33410 M4 X 10 HEX SOCKET BUTTON HEAD SCREWS
89035 FRONT/REAR BRACE SET 86049 SHOCK BLADDER,4 PCS 33412 M4 X12HEX SOCKET BUTTON HEAD SCREWS

89036 SERVO SAVER SET 86050 SHOCK NYLON SET 35410 M4 X 10 PAN HEAD SCREWS
89037 SERVO SAVER ARMS 86121 CNC CLUTCH SHOE 38303 M3 X3 SET SCREWS
89038 TURNBUCKLE FOR STEERING 86122 CLUTCH SPRING FOR 86121 38404 M4 X4 SET SCREWS
89039 NYLON STEERING BALL END 86221 PRO MUFFLER FOR 21 ENGINE 38405 M4 X5 SET SCREWS

89040 CNC ALUM CENTER DIFF HOUSING PLATE § 87016 STEEL BALLEND M6.8 38505 M5 X5 SET SCREWS

89041 BRAKE CAM SET 87018 SHOCK BOOTS & SPACERS 39008 NYLON NUT M3

89042 CENTER DIFFERENTIAL MOUNT 87027H WHEEL HUB SET - HARD COATING 39408 M4 X 8 HEX SOCKET "I' HEAD SCREWS

89043 ALUM CENTER DIFFERENTIAL POST 87051B BALL BEARING M5 X8 FLANGE 313127 M3 X 12 HEX SOCKET COUNTERSUNK TAPPING SCREWS

89044 ALUM CNC CENTER BRACE PLATE 87052 HEX HEAD SCREWS M 4 X 16.5 33310T M3 X 10 HEX SOCKET BUTTON HEAD TAPPING SCREWS

89045 STEEL SPUR GEAR- 40T 87078 FUEL TUBE 33312T M3 X 12 HEX SOCKET BUTTON HEAD TAPPING SCREWS

89046 CENTER DIFFERENTIAL DRIVE SHAFT 87125 FRONT SHOCK SHAFT -M3.5 33413T M4 X 13 HEX SOCKET BUTTON HEAD TAPPING SCREWS
89047 ALUM CENTER DRIVE SHAFT 87126 REAR SHOCK SHAFT - M3.5 33415T M4 X 15 HEX SOCKET BUTTON HEAD TAPPING SCREWS
89049 RADIO TRAY - GRAPHITE 87330 TURNBUCKLE M5X 30 FOR FRONT UPPER ARM J| 33418T M4 X 18 HEX SOCKET BUTTON HEAD TAPPING SCREWS
89050 RADIO TRAY MOUNT 87375 BODY CLIP SC8015 WASHER M27 X6.5X0.6

89051 COORDINATOR MOUNT FOR 25 SLANTED ENG | 87398 M3.5 SHOCK ABSORBER REPAIR SET SW3NI SPRING WASHER M3

89052 THROTTLE ROD SET 88002 HEX SCREW M4 X 47 OPTIONAL PARTS

89053 SERVO LINKAGE ROD SET 88048 BRAKE DISC 87562 NEW WING
89054 TURNBUCKLE FOR STEERING SERVO 88061 FLYWHEEL 89048 CNC RADIO TRAY - ALUM 7075




HO BAO ENTERPRISING CO.,LTD.
www.hobao-racing.com

E-Mail:hobao@hobao.com.tw

Made in Taiwan



